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MILL TEST RESULTS Date:  February 26, 2020

Laboratory at Thomaston, Maine Cement Type:   I/II

Report for production of Jan-20 Silo Numbers:   20, 24, 25, 27 & 30

CHEMICAL DATA PHYSICAL DATA

Silicon Dioxide.………………………….…………20.1 Specific Surface………………………………………..

Aluminum Dioxide…………………………….3.5 Blaine (sq m /kg)

Ferric Oxide...………………………...…………….3.0 (Per ASTM C 204)

Calcium Oxide…………………………………….61.6 Percent Passing 325 Mesh…………….98.7

Magnesium Oxide………………………………..3.4 (Per ASTM C 430)

Sulphur Trioxide.………………………………….3.5 Compressive Strength (psi)

Loss on Ignition..………………………………….2.6 (Per ASTM C 109)

Insoluble Residue…………………………….0.9              1 day……………………………………2050

             3 day……………………...…………………..3780

Tricalcium Silicate…………. 58              7 day…………………………………………4790

Dicalcium Silicate………………… 12            28 day…………………………………….. 

Tricalcium Aluminate…………… 4 Vicat Setting Time

Sum of C3S + 4.75*C3A………………77 (Per ASTM C 191)

Sum of C4AF + 2*C3A………………17    Initial (min.)……………………………………………120

   Final (min.)…………………………………………205

Sodium Oxide……………………………………………..0.1

Potassium Oxide………………………………….1.1 Air Content (%)………………………………….7.3

Equivalent Alkalies………………………………………….0.83 (Per ASTM C 185)

Autoclave Expansion (%)…………………..0.12

Limestone  Addition 3.5 (Per ASTM C 151)

CaCO3 in Limestone 87.8 Expansion in water (%)……………………0.014
(Per ASTM C 1038)

(Chemical Analysis all per ASTM C 114) Sulfate Resistance (% exp)……………………0.033
(Per ASTM C 452)

Heat of Hydration (cal/g)  …………83
(7 day result Per ASTM C186) Certified by:

Percent

M-85 and CSA A3001 Type GU, MS and HS specifications.

388

We hereby certify that this cement complies with current ASTM C 150, AASHTO

Testing was completed by Brian Secord, Richard Erickson and/or Amy Schnoor.

This mill test report is generated for silos produced in the calendar month prior to the date upon this report. 



Report of Concrete Compressive Strength

ASTM C-31 & C-39

Project Name:

Placement Location:

Time Cast:

Cylinders Made By:

Date Received:Date Cast:

Design (psi):

Client:

Air Temp (ºF):

Conc. Temp (ºF) (C-1064):

Slump (in) (C-143):

Concrete 

Supplier:

Mixer Number:

Ticket Number

Load Number:

Aggregate Size (in):

Air Content (%) (C-231)

Cylinder 
Designation

Cylinder 
Weight 

(lbs)

Cylinder 
Diameter 

(in)

Cross 
Sectional 
Area(In)²

Date Of 
Test

Age

(days)

Fracture 
Type

Load
(kips)

Strength

(psi)

Project Number:

Cure Type

Minimum (ºF) Maximum (ºF)

19-0199FREETOWN MA - 2019 CONCRETE LABORATORY 
TESTING SERVICES

  

6/5/20196/4/2019

3000

72

1/2

5

5.2

DRAGON PRODUCTS COMPANY, INC.

Temperatures

Cubic Yards:

Client Contract Number:

General 

Contractor: Dragon Products Company, Inc.

PLACEMENT INFORMATION

Placement Method:

INITIAL CURING CONDITIONS

TEST RESULTS

DELIVERY INFORMATION

Admixtures: AE

* Test Cylinders Not Made By S. W. Cole Personnel

Placement Vol. (yd³):

Batch

Arrive

Depart

Report Date: 6/19/2019

6/11/2019188-3A 8.25 4.01 12.60 7 3 38.3 3040Lab

6/18/2019188-3B 8.25 4.00 12.57 14 3 71.3 5670Lab

7/2/2019188-3C 8.25 28Lab

7/2/2019188-3D 8.25 28Lab

7/2/2019188-3E 8.25 28Lab

7/30/2019188-3F 8.20 56Lab

Remarks: T11-Cement 336 lbs, Slag Cement 144 lbs,          

490A Winthrop Street, Taunton, MA 02780 • Tel (508) 822-6934 • Fax (508) 880-7811 • www.swcole.com

Fracture Types
1 2 543

Cone both 
ends

Cone one 
end w/ split

Side at top 
or bottom

DiagonalColumnar

6

Pointed 
End

Reviewed By
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